	Grade 1 Open Fractures

(<1 cm in size, clean wound)
	Begin Basic Antibiotics:

Cefazolin 50 mg/kg/day IV q 8° (Max dose 1 gm/dose)

If PCN Allergic:

Clindamycin 40 mg/kg/day IV q 8° (Max dose 600 mg/dose)

	Grade 2 Open Fractures

(1 to 10 cm size +/- Mild contamination)
	Begin Basic Antibiotics:

Cefazolin 50 mg/kg/day IV q 8° (Max dose 1 gm/dose)

If PCN Allergic:

Clindamycin 40 mg/kg/day IV q 8° (Max dose 600 mg/dose)

	Grade 3 Open Fractures
(>10 cm size, +/- periosteal stripping or comminution, +/- need for muscle flap closure, +/- vascular injury)


	Begin Basic Antibiotics:

Cefazolin 50 mg/kg/day IV q 8° (Max dose 1 gm/dose)

PLUS
Gentamicin 2.5 mg/kg IV q 8°

If PCN Allergic: 

Clindamycin 40 mg/kg/day IV q 8° (Max dose 600 mg/dose) 

PLUS
Gentamicin 2.5 mg/kg IV q 8°



	Farm Injury
(Regardless of Grade)
	Begin Basic Antibiotics:

Cefazolin 50 mg/kg/day IV q 8° (Max dose 1 gm/dose)

PLUS
Metronidazole 10 mg/kg/dose IV q 8°  (Max dose 500 mg/dose)
(Add Gentamicin dose outlined above if Grade III fracture)
If PCN Allergic: 

Clindamycin 40 mg/kg/day IV q 8° (Max dose 600 mg/dose) 

PLUS
Metronidazole 10 mg/kg/dose IV q 8°  (Max dose 500 mg/dose)



	Marine Injury
(Regardless of Grade)
	Cefepime 50 mg/kg/dose IV q 12° (Max dose 2 grams/dose)
If PCN Allergic:

Levofloxacin 10 mg/kg/dose IV q 12° (if less than 5 years of age) and q 24° (if ≥ 5 years of age) (Max dose 750 mg/dose)





General Instructions:


Check to assure patient’s tetanus status is up to date at time of injury


Begin Intravenous (IV) antibiotic administration as soon as possible in emergency department (preferably within 3 hours of injury)


Continue IV antibiotic administration after final operative wound debridement, depending on wound contamination, for a minimum of 24 hours (for Grade 1 and 2 fxs) and 48 hours (for Grade 3 fxs) 


In regards to the need for and the time to operative wound debridement, this will be determined on a case by case basis by the treating surgeon.


For very complicated cases, please consult the Pediatric Infectious Disease service
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